

ISO/IEC 17025 Certified Third Party Test Report

FILE: ANZEA.A091517A

PO #: 025389

SAMPLE IDENTIFIED BY CLIENT AS:

Fabric Submitted

Product Name: Limerick/Lumber Jane/Lumber Jack

Color Khaki

CALIFORNIA TECHNICAL BULLETIN 117-2013

SECTION 1 COVER FABRIC TEST

| | <u>CHAR LENGTH (mm)</u> |
|--------------|-------------------------|
| Specimen #1: | 15 |
| Specimen #2: | 16 |
| Specimen #3: | 20 |

- a) The mock-up test specimen continues to smolder after the 45-minute test duration: **NO**
- b) A char develops more than 1.8 inches (45 mm) in any direction from the cigarette on the cover fabric measured from its nearest point: **NO**
- c) The mock-up test specimen transitions to open flaming: **NO**

RESULTS: Pass

A material is considered to pass or fail based on the following criteria:

1. A single mock-up test specimen fails to meet the requirements of this test procedure if any of the following criteria occurs:
 - a) The mock-up test specimen continues to smolder after the 45-minute test duration.
 - b) A char develops more than 1.8 inches (45 mm) in any direction from the cigarette on the cover fabric measured from its nearest point.
 - c) The mock-up test specimen transitions to open flaming.
2. The cover fabric passes the test if three initial mock-up specimens pass the test, i.e., the cigarettes burn their full length and the mock-ups are no longer smoldering.
3. If more than one initial specimen fails, the cover fabric fails the test.
4. If any one of the three initial specimens fails, repeat the test on an additional three specimens.
5. If all three additional specimens pass the test, the cover fabric passes the test.
If any one of the three additional specimens fails, the cover fabric fails the test.

Signed For The Company By

Adam R. Varley
Adam R. Varley
Technical Director

Stacy Sadowy
Stacy Sadowy
Quality Assurance Manager

JG/09

Page 4 of 4

The findings and results in this test report apply only to the specific sample(s) submitted to us by the client for testing.

